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ROTARY SCRUBBER 

IMPORTANT INFORMATION: 

 

McLANAHAN CORPORATION recommends that you keep certain replacement parts at your facility.  
These parts will be available in the event of a breakdown and will also be available to perform any repairs 
that must be made as a result of regularly scheduled maintenance checks. McLANAHAN 
CORPORATION stocks a wide variety of commonly used components; however storing these parts at 
your facility will eliminate the expense of air-freighting critical parts that may be required during a 
breakdown situation. Contact the Parts Department at McLANAHAN CORPORATION for price and 
availability of all parts for your McLanahan equipment. 
 
 

RECOMMENDED STANDARD SPARE PARTS: 

 
 

QUANTITY PART DESCRIPTION 

Start-Up Spares 

2 Pillow Block Housing 

2 Spherical Roller Bearing 

2 Bearing Adapter 

2 Bearing End Cover 

1 Speed Switch 

1 Proximity Sensor 

2 Yr Spares 

1 Trunnion Roller Assembly 

1 Thrust Roller Assembly 

1 Sprocket, 30 Tooth 

1 Locking Assembly 

12 Sprocket Segment, 144 Tooth 

176 Roller Chain 

1 Dust Seal, Chain Case 

1 Back-Up Bar, Dust Seal, Chain Case 

  

Long-Term Spares 

Cylinder Liner / Lifters 

8 Radial Liner, Feed End 

8 Radial Liner, Discharge End 

72 Hex Head Capscrew, 3/4" x 3" 

72 Hex Nut, 3/4" 

72 Flat Washer, 3/4" 
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72 Cup Washer, 3/4" 

72 Lock Washer, 3/4" 

Feed Chute Liners 

8 Liner, Cylinder Shell, 55-1/2" Long 

4 Lifter Bar, Rubber 

4 Lifter Bar, Rubber 

24 Liner, Cylinder Shell, 59" Long 

12 Lifter Bar, Rubber 

12 Lifter Bar, Rubber 

160 Square Head Bolt, 3/4" x 3-1/2" 

160 Hex Nut, 3/4" 

160 Flat Washer, 3/4" 

160 Cup Washer, 3/4" 

160 Lock Washer, 3/4" 

1 Front Liner 

1 Rear Liner 

2 Side Liner 

1 Bottom Liner 

1 Pipe Liner 

51 Hex Head Capscrew, 1-3/4" Long 

51 Rubber Flat Washer, 5/8" 

51 Cup Washer, 5/8" 

51 Lock Washer, 5/8" 

51 Hex Nut, 5/8" 

 
 

 

 

Please contact our Parts & Service Department for current Pricing and Lead Times. 


